


TThhee  77tthh  IInntteerrnnaattiioonnaall  SSyymmppoossiiuumm  

oonn  WWaatteerr  EEnnvviirroonnmmeenntt  SSyysstteemmss  

------wwiitthh  PPeerrssppeeccttiivvee  ooff  GGlloobbaall  SSaaffeettyy  

((NNoovveemmbbeerr  1144tthh  ––  1166tthh,,  22001199))  

Department of Civil and Environmental Engineering 

Graduate School of Engineering 

Tohoku University 



Sponsors 

ORGANIZERS 

Dr. So KAZAMA    (Professor, Tohoku University) 

Dr. Yu-You LI  (Professor, Tohoku University) 

Dr. Daisuke KOMORI    (Associate Professor, Tohoku University) 

Dr. Daisuke SANO    (Associate Professor, Tohoku University) 

SECRETARIES 

Assistant Professor, Yoshiya TOUGE 

yoshiya.touge.a6@tohoku.ac.jp 
[...]
microscopy (SEM) - energy diffusive X-ray (EDX) analysis, 

fluorescent excitation–emission matrix (EEM) analysis, 

Fourier transform infrared (FTIR) analysis, specific 

methanogenic activity (SMA) analysis as well as others, 

such as VFAs, EPS, COD/SCOD, MLSS/MLVSS and SO4
2-, 

and biogas composition. 

3 Results and discussion 

Fig. 1(a) shows that increasing filtration flux from 22.5 to 

180 L/m2h is adopted to achieve stepwise decrease of HRT 

from 8 h to 1 h. The time course of TMP is shown in Fig. 

1(b) at different HRTs. TMP increased steadily when HRTs 

were 8 h, 4 h and 2 h, with increasing rate of 0.4, 0.38 and 

0.57 kPa/d, respectively. TMP increasing rate was much 

higher during HRT of 1 h (2.11 kPa/d). Apparently, HRTs 

at the 2-8 h TMP increasing rates were acceptable and not 

affected by the high filtration flux (22.5-90 L/m2h). 

However, at extremely short HRT (1 h) and high flux (180 

L/m2h) with a quick TMP increase coupled with an even 

unsustainable flux appeared. 

As shown in Fig. 1(c), at HRTs of 8 h, 4 h and 2 h, the 

effluent turbidity maintained within a relatively stable range 

with the average values as 21.4, 19.2 and 24.4 NTU, 

respectively, this was when influent turbidity was 139.4 

NTU on average. However, at HRT of 1 h, the effluent 

turbidity increased to 37.9 NTU on average, indicating a 

reduction of filtration performance. The DM layers at the 

end of operation at HRT of 2 h and 1 h were chosen to 

investigate the effects of short HRTs on the DM layer.  

The potential reasons were presented as follows. It is 

worth noting that at HRT of 1 h the high flux (180 L/m2h) 

was seldom reported to date in the AnDMBRs and also in 

the AnMBRs. Increased upflow velocity (1.7 m/h) at HRT 

of 1 h resulted in turbulence of the sludge blanket, more 

small flocs, colloids and biopolymers were presented in the 

supernatant, which can be verified by supernatant turbidity 

(67 and 102 NTU at HRT of 2 h and 1 h on average) and 

supernatant COD concentrations. On the other hand, the 

drag force was much higher to maintain high flux, which 

may accelerate the deposition of flocs, colloids and 

biopolymers on support material. This process induced the 

formation of a thicker and denser cake layer,  

As shown in Fig. 2, the black gray cake layers were both 

formed on the support material at two HRTs. In addition, 

SEM images were taken to determine the morphology of the 

DM layer. It can be seen that the virgin nylon mesh was 

smooth and the pores were clear. At HRT of 2 h and 1 h, the 

DM layers were covered by microbial flocs or biopolymers, 

and seemed to be dense, rough and uneven. Meanwhile, the 

SEM images revealed showed that the DM layer at HRT of 

1 h appears to be denser, and more compact when compared 

with that at HRT of 2 h.  

 
Fig. 1. Profiles of (a) flux, (b) TMP and (c) effluent 

turbidity in the AnDMBR at different HRTs. 

 
Fig. 2. Photos and SEM images of virgin mesh and DM 

layers at HRTs of 2 h and 1 h. 

4 Conclusions 

(1) When HRT no less than 2 h satisfactory COD removal 

and appreciable CH4 production could be guaranteed. 

(2) Further shortening HRT to 1h affected the process 

performance as COD removal rate dropping to 60%, 

methane production decreasing to 0.05 L CH4/g COD and 

TMP increasing rapidly (2.11 kPa/d). Enhanced 

accumulation of foulants in the DM layer resulted in severer 

membrane fouling issue. 

(3) AnDMBR can be a promising alternative for 

wastewater treatment under extremely environment and 

operation conditions. 

Reference 

[1] Y.S. Hu, X.C. Wang, H.H. Ngo, Q.Y. Sun, Y. Yang, 

Anaerobic dynamic membrane bioreactor (AnDMBR) for 

wastewater treatment: A review, Bioresour. Technol., 247 

(2018) 1107-1118. 

[2] Y. Yang, Y. Zang, Y.S. Hu, X.C. Wang, H.H. Ngo, 

Upflow anaerobic dynamic membrane bioreactor 

(AnDMBR) for wastewater treatment at room temperature 

and short HRTs: Process characteristics and practical 

applicability, Chem. Eng. J., (2019) 123186. 

 

0

100

200

300

400

0 20 40 60 80 100

T
u

rb
id

it
y
 (

N
T

U
)

Time (d)

Influent Effluent

0

50

100

150

200

F
lu

x
(L

/m
2
·h

)

(c)

0

10

20

30

40

T
M

P
(k

P
a
)

(b)

y=0.4x+2.55

R2=0.87

y=0.38x+3.66

R2=0.91

y=0.57x-17.15

R2=0.94

y=2.11x-162.13

R2=0.93

HRT=8 h HRT=4 h HRT=2 h HRT=1 h

New DM module (a)

8



Startup and performance of a novel one-stage partial 

nitritation-anammox system for reject water treatment 

○ Yunzhi QIAN1*, Huaji MA2, Yongzhi CHI2 , Hongying YUAN2 & Yanmei DING2 

1Graduate School of Environmental Studies, Tohoku University, Miyagi 980-8579, Japan. 
2School of Environmental and Municipal Engineering, Tianjin Chengjian University, Tianjin 300384, China.  

*E-mail: qian.yunzhi.q8@dc.tohoku.ac.jp 

 
Abstract 

A novel internal circulation contact oxidation membrane bioreactor (ICCOMBR) was constructed to investigate 

the nitrogen removal of reject water. The nitrosation process, partial nitrosation process and one-stage partial 

nitrosation-anammox (PN/A) process were established gradually. The stable nitrite accumulation rate (NAR) of 

87.5% was achieved with nitrogen loading rate (NLR) increased from 0.1 to 0.64gN/(L·d). The transition from 

nitrosation process to partial nitrosation process could be achieved by reducing the aeration rate (AR) from 

1.65L/min to 0.8L/min, and the ratio of NO -/NH + in the effluent was 1.15±0.04. With the dissolve oxygen 2 4 

(DO) concentration of 0.50mg/L and the NLR of 0.4gN/(L·d), the one-stage PN/A process was built in 27 days 

after inoculated anammox granular sludge. The one-stage PN/A process was successfully operated under 

0.4-0.6gN/(L·d), 0.50-0.55mgDO/L, and 82% nitrogen removal effectively. 

Keywords: One-stage partial nitrosation-anammox; Reject water; Partial nitrosation; Biofilm carriers. 
 

 

 

1 Introduction 

The wastewater produced by sludge anaerobic digestion is 
called reject water. T he flow rate of reject water is about 2% 

of WWTP influent and the nitrogen load accounts for about 

15 to 40% of the WWTP. Besides, the characteristics of 

high-strength ammonia concentration (500-2000mg/L) and 

low C/N (≤1) lead to difficulties in treating reject water with 

nitrification-denitrification process. 

For the low operating cost and no requirement of external 

carbon sources, partial nitrosation/anammox (PN/A) has 

been the emerging environment-friendly and energy-saving 

process for biological nitrogen removal, especially for high- 

strength ammonia wastewater such as reject water. The one- 

stage PN/A system is more potential for application due to 

space saving. However, only the ammonia-oxidizing 

bacteria (AOB) of partial nitrosation process and the 

anammox bacteria of anammox process are coexist 

efficiently in one reactor can the one-stage PN/A system 

could achieve the stable nitrogen removal performance. 

Besides, the nitrite oxidizing bacteria (NOB) usually coexist 

in the microbial community and compete nitrite with 

anammox bacteria. 

To solve the above challenges, dissolved oxygen (DO) 

concentration  control  is  used  in  one-stage  PN/A   

system. DO concentration below 1.0mg/L  is  widely  used 

in the startup and stable operational of one-stage PN/A 

system to restrain ammonia over oxidation and avoid 

inhibition of anammox activity at higher DO level. 

Additionally, contact oxidation reactor was wildly used to 

startup and operate  the  one-stage  PN/A  system[1].  In 

these reactors, the microorganisms rely on the biofilm 

carriers to form a two-layer biofilm. Among them, the 

anammox bacteria live in an anaerobic environment  and  

the AOB lives in an aerobic environment. However, there 

are problems that the microorganisms could lost with 

effluent before successful forming biofilm or the 

inadequate biomass of anammox bacteria in inoculation 

sludge,  resulting  in  prolonged start-up  time  of  one-  

stage    PN/A    system.  Membrane  bioreactor       (MBR)  

is  suitable   for   slow-growth-rate  microorganisms   such 

as anammox bacteria and AOB due to  the  complete 

biomass retention. Therefore, by coupling  suitable bio-

fillers and  membrane  separation  technology,  this could 

more potential to  achieve  the  fast  start-up  and stable 

operation of one-stage PN/A system. 

In this study, a novel internal circulation contact oxidation 

membrane bioreactor (ICCOMBR) was setup to evaluate the 

start-up characteristics and nitrogen removal performance of 

one-stage PN/A system. The stable operation of nitrosation 

process and the mechanism of transformation from 

nitrosation process to partial nitrification process were 

studied. 

2 Materials and Methods 

2.1 Biofilm carriers 

The biofilm carriers used in this study was made of high- 

density polyethylene (HDPE) modified material, which has 

an H×D=10mm×7mm, the specific surface area of 

1000m2/m3, and the specific gravity is 0.96~0.98. 

2.2 Reactor setup and operation 
The ICCOMBR system was equipped with an 8.5L 

ICCOMBR reactor, a substrate tank and a pretreatment tank. 

The ICCOMBR reactor has an H/D of 12:1. Operation 

temperature was kept at 35℃ with a water bath heater. 

Influent was pumped by a peristaltic pump. Effluent 

recirculation was pumped by a peristaltic pump to dilute the 

substrate concentration in the reactor. The U-type 

microfiltration membrane module was made of 

polyvinylidene fluoride (PVDF) with a membrane pore size 

of 0.22μm and a membrane effective surface area of 0.1    

m2 .The bio-filler with a packing ratio of 84.5% was fixed 

with nylon thread. 

9

mailto:li.yemei.s5@dc.tohoku.ac.jp


3 

2 

3 

4 eff 

 

NAR of 87.6±3.5% while NOB was successfully inhibited in 

a low level of 0.05±0.02gNO --N/L/d. Fig.2 (d) - (f) showed 

the startup and operation of partial nitrosation process. After 

the AR was adjusted from 1.65L/min to 0.8L/min, the partial 

nitrosation process was startup in 5 days and the effluent 

ratio of NO --N/NH +-N was kept in a stable level of 1.15 2 4 

 

 

 

 

 

 

 

Fig. 1. Schematic diagram of the ICCOMBR reactor 

 

2.3 Influent and seed sludge 

Reject water was generated from digestive sludge 

dewatering treatment, which was treated with struvite 

precipitation for phosphorus recovery and pretreated by 

poly aluminium chloride (PAC) coagulationand 

sedimentation. The molar ratio of HCO3
-/NH4

+ in reject 

water was 2:1 by adding NaHCO3. The main compositions 

of reject water were NH4
+-N 584±140mg/L, TP 0.56 

±0.16mg/L, COD 232±47mg/L and SS 47±8mg/L, 

respectively. 

Activated sludge was inoculated to start the nitrosation 

process, with  SS  was  3.3g/L  and  VSS/SS  was  0.46.  

The anammox granular sludge was taken from an UASB 

reactor treat high strength ammonia synthetic wastewater, 

with the SS was 56 g/L and VSS/SS was 0.44. 

2.4 Analysis Methods 
Influent and effluent samples were measured daily and 

processed immediately for analysis. The samples were 

filtered through 0.45μm filter prior to measurements. 

Ammonia, nitrite and nitrate were analyzed according to 

standard methods[2] . 

Nitrite accumulation rate (NAR), ammonia removal 

efficiency (ARE), volume nitrosation rate (v1) and volume 

nitrification rate (v2) were calculated as Eq. (1)-(4). 

NO2
--Neff 

±0.04. It suggested that the partial nitrosation process can be 

fast started by reducing the AR to about 50% of the 

nitrosation process. AR was the key control parameter for  

the transition from nitrosation process to partial nitrosation 

process. Fig.3 (g) - (i) showed the startup and operation of 

one-stage PN/A process. The one-stage PN/A process was 

built in 27 days after inoculated anammox granular sludge 

and was successfully operated under nitrogen loading rate of 

0.4-0.6gN/(L·d), DO of 0.50-0.55mg/L, and with a nitrogen 

removal effectively of 82%. 

 

 

Fig. 2. The startup and operation performance of the 

ICCOMBR reactor. ((a)the nitrogen concentrations, 

(b)NAR and ARE, and (c) v1 and v2 of nitrosation 

process; (d)effluent substrate ratio, (e)DO and AR, and 

(f) v1 and v2 of partial nitrosation process; (g) the 

nitrogen concentrations and NLR, (h)DO and AR, and 

(i)TN removal effeiency of one-stage PN/A process. 

 
4 Conclusions 

(1) The nitrosation process could achieve fast startup and 

NAR= - - ×100% (1) stable operation while NOB was successfully inhibited 

 

 
ARE= 

NO2 -Neff +NO3 -Neff 

NH4
+-Ninf -NH +-N 

NH4
+-Ninf 

 

 
×100% (2) 

when influent NH4
+-N concentration was higher than 

250mg/L. 

(2) The partial nitrosation process can be fast started by 

reducing the AR to about 50% of the nitrosation process. 

v1= 
NO2

--Neff ×Q- NO --Ninf×Q 

V×1000 

NO3
--Neff ×Q- NO --Ninf×Q 

(3)  
(3) The one-stage PN/A process could successfully operated 

under NLR of 0.4-0.6gN/(L·d) and nitrogen removal 

effectively of 82%. 
Reference 

v2= 
V×1000 

Where Q and V are inflow rate and reactor volume, 

respectively. 

 

3 Results and Discussion 

(4) 
[1] Liu, Y., Niu, Q.G., Wang, S.P., Ji, J.Y., Zhang, Y., 

Yang, M., Hojo, T., Li, Y.Y. 2017. Upgrading of the 

symbiosis of Nitrosomanas and anammox bacteria in a novel 

single-stage partial nitritation-anammox system: Nitrogen 

removal potential and Microbial characterization. Bioresource 

Technology, 244, 463-472 
Fig. 2 showed the startup and operation performance of  the 

ICCOMBR reactor. Fig.2  (a)  -  (c)  showed  the  startup  

and   operation    of    nitrosation    process.    After   influent 

NH4
+-N concentration higher than 250mg/L, the 

nitrosation process could achieve the stable operation with 

[2] APHA. 2005. Standard Methods for the Examination of 

Water and Wastewater. American Water Works Association 

and Water Environment Federation, Washington, DC,USA. 

 
 

 
 

10



Effects of phosphate and Ca/P ratio on the Anammox-hydroxyapatite 

(HAP) crystallization process 

○ Lan LIN1,2,*, Yanlong ZHANG2, Tong OUYANG2 & Yu-You LI3 
1Department of Civil and Environmental Engineering, Tohoku University, Miyagi 980-8579, Japan. 

2College of the Environment & Ecology, Xiamen University, Xiang’an District, Xiamen, Fujian 361102, China. 
3Department of Frontier Science for Advanced Environment, Tohoku University, Miyagi 980-8579, Japan. 

*E-mail: lnkhl06@163.com. 

 

Abstract 

Based on the requirements for advanced treatment and resource recovery of nitrogen and phosphorus pollutants 

in wastewater, the coupled anammox and hydroxyapatite (HAP) crystallization process was studied with an aim of 

achieving high efficiency and low energy consumption during simultaneous nitrogen and phosphorus removal. In 

this study, the effects of phosphate and calcium-phosphorus (Ca/P) ratio on the coupled anammox-HAP system 

were investigated through batch tests. The inhibition effects of phosphate and free HAP were analyzed by the 

modified 2-P logistic model to obtain the threshold concentrations of inhibitors. And a reference formula of 

calcium dosage was obtained to provide theoretical basis for practical engineering application of this system. 

Keywords: Anammox; hydroxyapatite crystallization; phosphate; Ca/P ratio; calcium dosage. 
 

1 Introduction 

Excess nitrogen and phosphorus have been released into 

waterbodies due to excessive use of fertilizer in agriculture. 

And the worldwide phosphorus reserves have been sharply 

reduced, and apparently a global shortage situation will be 

unavoidable in the near future. Therefore, recycling and 

reusing released phosphorus resources is a possible solution 

for eutrophication.  

The anammox process was discovered to be an advanced 

and promising technology for nitrogen removal, which can 

greatly cut down the energy consumption and sludge 

production in contrast to the traditional biological process. 

However, phosphorus cannot be removed from wastewater 

by a single anammox process. The traditional phosphorus 